

食道癌

放射線併用

CDDP+5-FU+RT療法						
番号	抗癌剤名	1日投与量	投与方法	投与時間	投与日	期間
1	シスプラチン	70mg/m ²	点滴静注	2時間	day1、29	56日
2	フルオロウラシル	700mg/m ²	点滴静注	約24時間	day1-4、29-32	
3	(放射線治療 60Gy/30fr/6w)	2Gy			day1-5、8-12、15-19 29-33、36-40、43-47	

進行再発

CDDP+5-FU療法						
番号	抗癌剤名	1日投与量	投与方法	投与時間	投与日	期間
1	シスプラチン	80mg/m ²	点滴静注	2時間	day1	28日
2	フルオロウラシル	800mg/m ²	点滴静注	約24時間	day1-5	

DTX療法						
番号	抗癌剤名	1日投与量	投与方法	投与時間	投与日	期間
1	ドセタキセル	70mg/m ²	点滴静注	1時間	day1	21日

wPTX療法						
番号	抗癌剤名	1日投与量	投与方法	投与時間	投与日	期間
1	パクリタキセル	100mg/m ²	点滴静注	1時間	day1、8、15、22、29、36	49日

Nivolumab療法						
番号	抗癌剤名	1日投与量	投与方法	投与時間	投与日	期間
1	ニボルマブ	240mg/body	点滴静注	30分	day1	14日

DCF療法						
番号	抗癌剤名	1日投与量	投与方法	投与時間	投与日	期間
1	ドセタキセル	70mg/m ²	点滴静注	1時間	day1	21日
2	シスプラチン	75mg/m ²	点滴静注	2時間	day1	
3	フルオロウラシル	700mg/m ²	点滴静注	約24時間	day1-5	

進行再発

Nivolumab360+Ipilimumab療法						
番号	抗癌剤名	1日投与量	投与法	投与時間	投与日	期間
1	ニボルマブ	360mg/body	点滴静注	30分	day1、22	42日
2	イピリムマブ	1mg/kg	点滴静注	30分	day1	
CDDP+5-FU+Pembrolizumab療法						
番号	抗癌剤名	1日投与量	投与法	投与時間	投与日	期間
1	ペムブロリズマブ	200mg/body	点滴静注	30分	day1	21日
2	シスプラチン	80mg/m ²	点滴静注	2時間	day1	
3	フルオロウラシル	800mg/m ²	点滴静注	約24時間	day1-5	
Nivolumab+CDDP+5-FU療法						
番号	抗癌剤名	1日投与量	投与法	投与時間	投与日	期間
1	ニボルマブ	480mg/body	点滴静注	30分	day1	28日
2	シスプラチン	80mg/m ²	点滴静注	2時間	day1	
3	フルオロウラシル	800mg/m ²	点滴静注	約24時間	day1-5	